£ Frdbd %@&@@%a%%@&@&@&@%&@&@%&%&@@W&@&@%&w&@%m&%@&&@&@%@@@@@%@@@@%&@%&@%&@&@%%&@%&@%ﬁ

|
0

2ND PRINTIN

FPDIHEBHHBDDBDBDDDDSDDBDHBD DB

_u”vw

( i

PPP

S MANUAL

ROLLING TYPE
]

OWNER
SEGA ENTERPRISES, LTD.

BP PP PP FFE PP PP PP PP PP PP PP PPPPPPPRP

MANUAL NO. 420-5281

PR PP PP PR PP PP PRP PP P PPPPPPPPPPPPPPPP PR PP PPPPPPPPPPE



TABLE OF CONTENTS

INTRODUCTION OF THE OWNER’S MANUAL  oovereeeemmsmneoincniei,
1. HANDLING PRECAUTIONS - ctrvreeememte ittt e e e
2. PREVENTION OF COUNTERFEITING AND CONVERSION  vorooieeeninnn.
3. PRECAUTIONS CONCERNING THE PLACE OF INSTALLATION oo
4. BREAKER tc-oceeveeememeomme e ST
5. NAME OF PARTS  crermmmrtetmee et e e e e e
6. ASSEMBLING THE CABINET e certermmmm e e
7. DISASSEMBLING AND ASSEMBLING OF PARTS tocreooeeeeroiooniniiiii,
8. ASSEMBLING THE HANDLE UNTIT “rtereeeeeermettttmmmmmeite e essese e

9. REPLACEMENT AND ADJUSTMENT OF THE CONTROL UNIT’S VR
( VARIABLE RESISTOR )

10. ADJUSTMENT OF THE ROLLING AND PITCHING - tmsioreeirmiimnnn.
11. ADJUSTMENT OF THE SERVICE SWITCH oeeererernieinniiniiiinicienane
12 EPROM / ROM LOCATION  --+ceer et teeee oo
13. DIP SWITCH SETTING  ccvrerrremmmmtmmiit et e e e eeee s e e e e ee e
14, REMOVING THE MECHANISM TUNITS -cecereestentemmmmmmme e eeans
15, LUBRICATION  ctoeeettttiet e oamii it e et e e e
16. ADJUSTMENT AND REPLACEMENT OF THE V BELT erooroeomnn.
17. ADJUSTING THE LIMIT SWITCH & THE HOME POSITION SWITCH --------- -
18. REPLACING THE MOTOR BRUSH - e rereeeeeomeerosom oo
19, SELF=TESTING - seceeeeetesammmte e oee oo eeeee oo oo

21. SCHE]\!ATIC DIAGRAM .............................................................................

SPECIFICATIONS
INSTALLATION SPACE : 1050 mm (41.3 in.) (W) % 1770 mm (69.7 in.) (D)
HEIGHT : 1760 mm (69.3 in.)

POWER 1 AC 120~240V  800W

C.R.T. D217

WEIGHT : 617.3 1bs. 280 kg.

NOTE

0 Descriptions herein contained may be subject to improvement

changes without notice.



INTRODUCTION OF THE OWNER’S MANUAL

SEGA ENTERPRISES, LTD., supported by its high electronic
technology of LSIs, microprocessors, etc. and a wealth of
experience, has for more than 30 vears been supplying various
innovative and popular game machines to the werld market. This
OWNER' § manual is intended to provide detailed comments
together with all the necessary information covering the opera-
tion in general of electronic assemblies, electromechanicals,

servicing control, spare parts, etc. as regards the SPACE HARRIER.
a new SEGA product. The manual is intended for those who have
knowledge of electricity and technical expertise especially in
ICs, CRTs, microprocessors, etc. Carefully read so as to acguire
sufficient knowledge before working on the machine. Should there
be a malfunction, non-technical personnel should under no

circumstance touch the interior system.

1. HANDLING PRECAUTIONS

When installing or inspecting, be very careful of the
following points and pay attention to ensure that the player

can enjoy the game safely.

Be sure to turn the power off before working on the machine.
o To insert or pull out the plug guickly is dangerous.

It is necessary to make sure that the power cord or the

grounding wire is not exposed on the road, etc. in a manner

so as to be dangerous. Make sure that grounding connections

are made safely at the position where so specified.

Do not use any fuse that does not meet the specified rating.
© Make complete connections for the IC board and other

connecters. Insufficient insertion is very dangerous.

Also, for the IC board circuit inspections, only the logic
tone is allowed. The use of a tester is not permitted so be
careful in this regard. After confirming that there are no

irregularities, turn the power ON.

_1_




-

2. PREVENTION OF COUNTERFEITING AND CONVERSION

LABELLING

To prevent counterfeits and conversions, the following
labels are put on all the SEGA products. When handling such
goods, be sure to confirm the labels. They are used to
prevent illegal acts such as the unauthorized copying of the
products and the printed circuit boards thereof or carrying
on business by manufacturing similar merchandise or by

converting, selling or using such products or printed
circuit boards.

ORIGINAL SEAL LICENCE SEAL

The following seal is put on The following seal is put on the

the machines manufactured by kits, such as the printed

SEGA. circuit boards, of SEGAR
products.

e afeate s afe afe ate e whe ale S ¥t ae ale e e ate e e e

SEGA . SEGA

L

FUSFIVE)
ORIGINAL SEAL] = LICENCE SEAL
THIS PRODUCT IS DESIGNED J* L4 THIS PRODUCT IS
AND MANUFACTURED BY L MANUFACTURED UNDER
THE LICENCE OF
SEGA ENTERPRISES LTD

LICENCE =
(| SPACE HARRIER
NO.

SEGA ENTERPRISES.LTC

LS R

SEGA ENTERPRISES LTD
ORIGINAL =

SPACE HARRIER ||

NO

SEGA ENTERPRISES, LTD
JAFAN

B A A S A S g S
e e e i s ek e

g g e e g e
A e e e e e e

Ja
g 2y age g g e g

H

COPYRIGHT NOTICE

This SEGA product has the copyright notice as follows:

© sSEGa 1986

This signifies that this work was disclosed in 1986 and is the
property of SEGA ENTERPRISES, LTD.



3. PRECAUTIONS CONCERNING THE PLACE OF INSTALLATION

The SPACE HARRIER is an indoor game machine. Absolutely do
not install it outside. Even indoors, avoid inmstallinc in

places mentioned below so as to ensure pProper usace=:

o Places subject to rain or water leakage, or condensation due
to humidity.
o In the proximity of an indoor swimming pool and/or shower.

o Places subject to direct sunlight.

o Places subject to heat sources from heating units, etc., or
hot air.

o Vicinity of highly inflammable/volatile chemicals or
hazardous matter.
Sloped surfaces.

o Vicinity of anti-disaster facilities such us fire exits and
fire extinguishers.

o Places subject to any type of violent impact.

o Dusty places.

INSTALLATION OF THE "SPACE HARRIER"

® Use an independent outlet for the power supply.

(The breaker may break when the maximum current is consumed if the outlet
is simultaneously used for the power source of other machines.)

© When using an extension cord, use one with a specified rating or higher.

\ AC 120V | AC 220V | AC 240V
RATED CURRENT | 264 15A 14 A

| MAXIMUM 14 A 8 A 7A
DURING GAME 5-12 A 3-7 A 3-6 A

For installation, make doubly sure that attention be paid to the above
points.




BREAKER

When the machine is overloaded, the breaker functions and

the movement of the machine will stop. 1In such a case,

check the breakers to see if it is protruding, which

signifies that the breaker has performed its function.

After checking, push it forward to restore the breaker to
its original condition.

GND

Main SW.
=) Fuse for motor drive

Main Board fuse

Up/Down motor fuse

Left/Right motor fuse




5. NAME OF PARTS

CONTROL UNIT
RH-2000

REAR CABINET
CRH-1100

COIN CHUTE BOX
/ RH-3400
/

JOVER RH-3003

y,

/ .

FLOOR MAT RH—3009
RH-3010

BRACKET
RH-3008

SERVICE DOOR
BASE RH-3000

RH-3004
‘TOOLSf
TAMPERPROOF WRENCH TAMPERPROOF DRIVER
M4 540-0006 M4 540—0018

M35 540-0007
Mg 540-0009

M5 540—-0017




6. ASSEMBLING THE CABINET

When installing the sectioned CABINET, follow the procedure

below:

1" Install the front cabinet and the rear cabinet on the

mechanism's base.

2 Install a cover for the 2 lower sides of the cabinet.
3 Open the service door and insert a connector.
(Pay special attention to the specified cable colors.)
4 Lower the legs in a manner so as to cause the casters to be

lifted up off the ground.

FRONT CABINET
REAR CABINET

SERVICE DOOR

e

MECHAN|SM BASE

\
ST .
e -—— TP - i N A /
T = COVER
Voo / RH=0001

"\ TAMPERPROOF / RH=0002

SCREW M4x2E
COVER BRACKET

7 RHE-0003

N L= _, R TAMPERPROOF SCREW
— - N T2 T Mex2E

. e 5 | ] < /
| | |
| ‘= | . [
il & O e N\ FLAT wasHER |
P OWMITERZ 2P BROWNxZ @ . - é | | 0 LEG ( rie CASTER
2F ORANGE 2P YELLOW 2° RED | or é} & SPRING WASHER l. : : '
P OWHITE=Z 12F WHITE | 3. + |
g © : & M10 "IL'—EF_
4 1 T R
N _) SPACER L ==—r—5mm
] oy i
& & N\, RH-0004
\,
g\ \ HEXAGON BOLT 1
= W 10%100 N J




7. DISASSEMBLING AND ASSEMBLING OF PARTS

1 FRONT CABINET

/ RH-1000
/
3'CONTROL UNIT
/ RH-2000
/ e 2 REAR CABINET
RH-1100

COVER RH—0001
/ COVER BRACKET

| RH~-0003

@:@:;f'-: ~ "COVER BRACKET, " COVER RH—0002 £ COVER RIGHT
RE=0008 “RH-3002 |
—~ UPPER BASE

: o '

COVER RH-3012

y RIH-3100

COVER RH-3013 1 CASHBOX

RH-3400

)

7l

J

> COVER LEFT RH-3003|

~ SERVICE DOOR
RH-3004

BRACKET RH-3008 | BASE RH-3001




@

o]

@]

O

¥

O

o)

o]

O

FRONT CABINET

REAR CABINET

Take off the M10 x 100 bolts from the underside of the upper

base (RH-3100) by using a regular wrench or a box wrench, etc.

Remove covers (RH-0001, RE-0002) and bracket (RE-0003) from

the two sides of the cabinet by using a tamperproof driver.

Be sure to take off the connector set from the front and resar

cabinet units.

CONTROL UNIT

This unit can be opened towards you by removing 6 tamperproof
screws M8 x 30.

In addition, take off 3 tamperproof screws M5 x 20 to remove

the unit from the cabinet.

Next make whatever VR and lamp replacements that are

necessary.

When closing the control unit again, be careful not to catch

the cables, etc..

—_—
ey
" TAMPERPROOF SCREW %
(Mg>30) ~— TAMPERPROOF
SCREW
(M5 x20)



4 CASHBOX

o Take off the 4 tamperproof screws (M6 X 18) to remove +the
CASHBOX from the cabinet base. Be sure to separate the
connecter and cord clamp linkage.

Py

B/ COVER, left and right

o Take off the left and right COVERS when servicing the power
source or the motor.

S

SERVICE DOOR

¢ When servicing the main beoard, the SERVICE DOOR can be
removed from the cabinet by opening the 2 service door
locks.




8. ASSEMBLING THE HANDLE UNIT

6106—H¥
LATT LAMOVH
SN MH DS

_ 0r0z—11
UAHSY M DLISV 1]

S1AG NId MM.LLOD

Q>
—
=
]
]
6202 HY |
ONINAS "L X4 M
=
W HUSVM LV
YN HUHSVM DNIMAS T~ 2
9N LON e o

FIZGIN MU DS
~_

E106—HY

90|

CRR|

Hxby

=

-

£2046-001
DNTH VHH

BRUN
MOS8 LS

G6 X G MHUDS

ok,

sae—HY
HALSOArAY ——

SN LN

Is

0e0e 114
LMDV MAdNNY

WS MANIVIAY Magdnd
2e0z- 1Y MEJ NN

v -

wg

LE0% 1Y /a@\pmw_ :

HADV.

MUHOS WLLL- S

1208 HY
HAATOH Hiddnng
0a—H¥
Hiddnwng T

[

Q

ALV LA HAIND

Py a

T pg0g-HA
ALV HALND
9t - HH

TAOW LAVIHS W1
LeOe—HHY

GaUE—HY  SexSW MAHDS HIHOVIS

0t0e-114
DNIHJS "LXH

AN

SE0Z—11Y
HEVId U

)

08 x9N
LTO

[00¢ - HY dsVH
ANV TOHLNOD

G102 114

S HVEH MOOTT DNIYJS

: 200611
L8 TANVA TOMLNOD
ALV
NOISH

_ S008—H
B 1004 LS

NODVXAH

.. “TE00G - 1Y
NVI LD ALV Id NOISH(
-

-

= " -
— — o
— —
\u...,uruv\\\ \.\
\\\\\\. - \\\Z\r....\ "
T \\\(_J__/,. R

2

e f
- @M/ 8E0G 11
ST =2

WV
NId UuLLiD

OK0G— 11}
HAHSVM DLISVId

BEOG—TY

.
el = PN MUHDS

SExFIN MUTHOS
AOOHdHMAW VL

OEXSIN MHUOS A00H S HT AN VL

LO0E-HY
JdID HTAONVH




9. REPLACEMENT AND ADJUSTMENT OF THE CONTROL UNIT’S VR
(VARIABLE RESISTOR)

o REPLACEMENT OF VR

Take off the 2 screws that secure the bracket.

VR A VR A Volume B
(Left and right) (Left and right) (Upper and lower)
i
‘ Dt* T —
() =] T
: -~ @p
éc:F’ xﬁ“q&
!
_ l
\ BRACKET
BRACKET
AS
BRACKET VR B
o VR ADJUSTMENTS
When replacing the VR, make adjustments as follows:
: . SET SCREW —_ -
IS T $s
\@4{ >
h ONUT — ). )
M RING WASHER-_*
=
) -
|°2°
o
Q.

o Release the 2 set screws that secure the gear, remove the

nut and spring washer, and replace the VR.

_11__




DIAGNOSTIC

INPUT TEST
COINZ] START
COINzZ SERVICE
SHOT 1 SHOT 2
SHOT 3

CONTROL LEVER R.L. 80H
CONTROL LEVER U.D. &0 =

1. Show the above display in the SELF-TEST MODE.
Bring the control lever to the center position, release the

bracket fastening screws, and then turn the bracket to the X
or Y direction.

3. Secure the BRACKET when the variables are within the range as
shown in the test mode.

4. Fasten the bumper in a manner so that the maximum variable
is less than 25H and over DBH when the control lever is moved
to the right, left, forward and backward in the test mode.

VARIABLE'S ADJUSTMENT RANGE
7C 7D 7E 7F 80H B8lH 82H 83H 84H

----Make adjustment in this range----



10. ADJUSTMENT OF THE ROLLING AND PITCHING
The "VR" adjustment is made when the cabinet is in the
stationary position (after the power has been turned on and

the cabinet starts to move and then becomes stationary).

1. Display the fcllowing in the SELF-TEST mode.

DIAGNOSTIC
MOTOR TEST

RIGHT LIMIT SW DATA --H
LEFT LIMIT SW DATA ——H
R.L. CENTER SW DATA 80H
UP LIMIT SW DATA ——-H
i DOWN LIMIT SW DATA --H
U.D. CENTER S5W DATA B80H
NOW RIGHT LEFT BANK DATA 80H
NOW UP DOWN BANK DATA 80H

__-Rolling Variable

—FPitchaing Variable

Adjust the "VR" in a manner so

that the variable becomes 80H

(7C 7D 7E 7F 80H 81H 82H B83H 84H)

—<—Adjustment range————

Set Screw HBracket A
/ N\
VR B ~ (Gear B \

\
Pitching D’ S/ \

\\.\ /

/ \.\ ‘,:, Cover A

/ B Gear A s -
s ,

Serew B/

Rolling




ROLLING

When adjusting VR A, remove COVER A, release SET SCREW (M3) at
GEAR A which is connected to BRACKET A, make sure that the
variable is adjusted to 80H, and then fasten the set screw.

PITCHING

When adjusting VR B, remove COVER (RE-0001) and COVER BRACKET
(RH-0003) to get at the VR B.

Release SET SCREW (M3) which secures GEAR B and make
adjustment in a manner so that the variable becomes 80H, and
then fasten the SET SCREW again.



11. ADJUSTMENT OF THE SERVICE SWITCH

The layout as shown below can be viewed by opening the coin
chute door.

COIN CHUTE BOX

COIN CHUTE DOOR

© VOLUME KNOB (RIGHT)
30 TEST SWITCH

4 VOLUME*KNOB (LEFT)

COIN METER

OPERATING INSTRUCTIONS

(1) DEMAGNETIZING SWITCH..... Used for removing the on-screen color
unevenness.
C)SERVICE SWITCH. ..o vvennn. Used for the purpose of servicing and

increasing the credits withou:

registering on the meter (this allows
you to check the game).

(3 TEST SWITCH....evvuvnnn.. For operating this switch, See page 29.
SELF-TESTING.

@)@)VOLUME ADJUSTMENT. ..... The volume of the right /l=It spezakers
is separately adjusted (pav attention

to the right/left volums ozlance).




12. EPROM / ROM LOCATION

SWITCHING REGULATOR
400-5038

ASSY GAME BOARD
834—5799

\P OWER AMP
GR~-4600

LAMP DRIVE BOARD
834—5804

} ASSY GAME BOARD A
8345796

B

ASSY POWER SUPPLY & BOARD ( RH—4100)

(A ASSY CPU BD 834-5797

| IC LOCATIONS NUMBERS i MAIN FUNCTIONS [

I_:l [ 1c 2 EPR -7181 | Road Character ﬁ
2 ICs4 EPR=-7182 | Subprogram
}r_-é IC 67 | EPR-7183 | Subprogram
"4 ICes EPR—7184 | Main Program
| 5] IC8 EPR- 7185 | "
"6 IC86 EPR - 7186 |
7T ICs EPR-7187 | "
& ICw EPR - 7188 "
| 9] ICes EPR - 7189 "
0 IC% | EPR-7TI®0 | ;

11| IC100 | EPR - 7191 "




(B ASSY CONTROL BD 834-5798

]
fene | 10 LOCATIONS NUMBERS | MAIN FUNCTIONS
- 1 1C 31 EPR-719¢ Fixed Scroll Character
B 2 1C 46 | EPR-7197 "
3 1C 60 EPR-719x "
- 4 | 1C123 EPR~6841 | Zoom Data ’
IC60 1C46 1C31 y
(C) ASSY SOUND BD 834-5903
L]
J 1C LOCATIONS NUMBERS MAIN FUNCTIONS
1 IC 5 EPRE-7231 Sound Data
s [ 2| Ice | EPR-7232 | "
3 ics icr2 [J N | EPR-7233 | Sound Program
icrs [ | 4 IC 73 | EPR-7234 "
.\’@J ASSY ROM BD 834—5300 IC LOCATIONS \ NUMBERS MAIN FUNCTIONS i
1 IC 1 | EPR-719¢ Scenery Figures
2 IC 2 EPR-72(0
[ I ] 3 1Ic 3 EPR-7201
T2 01 4 5 6 7 8 4 IC 4 | EPR-7202 i
DDDDDDDD 5 IC 5 | EPR-7203 |
6 IC 6 | EPR-7204 ' ;
1012 13 12 15 16 17 18 7 C 7 | EPR-7205 '
DDDDDDDD 8 108 | EPR-7206 '
9 1C 1 ' EPR-7207
10 1C 12 EPR-7208
21 22 23 24 25 26 27 2B 29 30 31 37 33 34 35 W 11 IC 12 EEPR—TEUQ
DDDDDDDDDDDDDDDD 12 1C 14 | EPR-7210 |
13 1IC 15 | EPR-7211 | .
14 IC 16 EPR-7212 |
15 1C 17 'EPR-7213 |
16 1C 18 EPR—-7214 "
17 IC 21 EPR-7215 |
15 IC 22 EPR-T216 i
19 IC 23 EPR-7217 !
20 IC 24 EPR-721% f
21 IC 25 | EPR-7218
2 1C 26
23 IC 27
| 24 IC 28
25 IC 29
2 IC 30 !
|27 IC 31
|28 1C 32 |
| 29 IC 33 !
| 30 IC 34 |
A IC 35 ,
| 32 | IC 36 :

#

I d l.l'.n' .-

l



13. DIP SWITCH SETTING

GAME PRICE SETTING

DIP sSW #A
OFTION K |2 I 3 4 5 | 6 N g |
1 COIN 1 CREDIT | OFF | OFF | OFF |OFF OFF |OFF |OFF |OFF |
1 COIN  2CREDITS | ON | OFF |OFF |OFF | ON OFF |OFF | OFF
' COIN 3 CREDITS | OFF | ON |OFF OFF [OFF | ON OFF | OFF i
1 COIN 4 CREDITS | ON | ON OFF OFF  ON | ON |OFF OFF |
1 COIN 5 CREDITS | OFF |OFF ON OFF OFF |OFF | ON |OFF |
| | 1
' COIN 6 CREDITS | ON |OFF | ON OFF ON OFF | ON |OFF |
2 COINS 1 CREDIT | OFF | ON  ON OFF OFF | ON @ ON |OFF |
3 COINS 1 CREDIT ON | ON | ON OFF ON | ON ON OFF
4 COINS 1 CREDIT | OFF OFF |OFF ON |QFF OFF |OFF | ON
2 COINS 3 CREDITS | ON |OFF |OFF ON ON |OFF |OFF | ON |
2 CREDIT | | | i
CREDITS | \ [ | _ !
| OFF | ON |OFF ON OFF | ON |OFF | ON |
CREDITS } | . . | . i
CREDITS ! ! ' ;
t | |
2 COINS 1 CREDIT | | ! | ‘
ON | ON |OFF | ON | ON N | OFF
¢ COINS 3 CREDITS | ON |OFF | | ON [OFF | ON
COIN 1 CREDIT : ' I
2 COINS 2 CREDITS i |
COINS 3 CREDITS |QFF OFF | ON | ON |OFF |OFF  ON | ON
COINS 4 CREDITS | i |
COINS 6 CREDITS | i | |
COIN 1 CREDIT | f
OINS 2 CREDITS | _
ON |OFF | ON | ON | ON |OFF | ON | ON
INS 3 CREDITS
TOINS 5 CREDITS | i
COIN 1 CREDIT | . 5 ‘
OFF |ON | ON | ON (OFF| ON | ON | ON
“OINS 3 CREDITS ! | |
S | ‘ | .
OIN 1 CREDIT | ON | ON ‘ ON | ON | ON ON | ON | ON
COIN SW #1 i COIN SW #2
'PTION SWITCH SETTING DIP SW #B
——— T T
TION ] 2 3 s 5 6 7 g
T  MOVING OFF
= 0T SIT-DOWN ON | i
=RTISE  OFF | OFF |
> ON | on |
- 3 OFF| OFF
e ? ON | OFF
) 2 OFF| ON
- 5 | OoN | ON
|
sTes OF 5 MILLION OFF!
s S_AYERS 7 MILLION oN |
B - ) - OFF | OFF
= AE ON I | ON
 MEDIUM ! OFF
EASY ! | ON
ULTY HARD ' | OFF
HARDEST | ON

COIN SW
.

£

COIN SW

#2




14. REMOVING THE MECHANISM UNITS

The pitching mechanism and the rolling mechanism can be

removed as follows:

CAUTION : To avoid any danger when removing the mechanism
units, do not enter the cabinet or rest against it.

{ REMOVING THE ROLLING MECHANISM \

HEXAGON BOLT TURN-SHAFT BRACKET

ROLLING MOTOR V BELT
(350-5079) (350-5082)

© Take off the 4 hexagonal nuts shown above and remove the
TURN-SHAFT BRACKET,
Next, remove the V belt (see ADJUSTMENT and REPLACEMENT OF THE
V BELT).




Hexagon Bolt (2

After taking off the V belt,
remove the limit switch connector
and then remove HEXAGONAL BOLTS
(U~@ as per the illustration, so

! qp i
;LJO L L oY that the entire unit can be
r-_ﬁ 'EI’J
—r T lifted up and pulled toward the
FoFm——r L P P

> pulley side.
,_\@ Hexagon Boh\

Hexagon Bolt (3)

r

' REMOVING THE PITCHING UNIT

o First make sure that the cabinet

is in a horizontal position,

CONNECTOR F

SERVICE and then turn the power OFF.

DOOR o Take off the 2 tamperproof screws
from the front side of the base
and remove the SERVICE DOOR.

SUPPORT

0 As per the illustration, put up

SERVICE DOOR the support which is housed in
the base (this stay serves as a
support when removing the belt).

o Take off the 6 tamperproof screws from the front side of the

cabinet, and remove the connector service door.



=

© Release the hexagonal nut
as per the illustration inside
the service door (when this nut
is removed, the mechanism and the

cabinet will separate).

- HEXAGON NUT (M8)

" SERVICE DOOR

PARALLEL ROD

. Pl © Remove COVER (RH-3012, 3013) of

: the upper part of the pitching

i mechanism (see REMOVING AND
INSTALLING THE COVER).

o Remove the V belt
(see BELT REPLACEMENT).

o Disconnect the limit switch
wiring connector.

o Remove the 6 hexagonal bolts

as per the illustration.
: o Take off the released nut, pull
out the parallel rod, and pull

the pitching mechanism sideways

!

while lifting up the entire
% HEXAGON BOLT pitching mechanism (pay attention
- (M10%80) to the pulley on the lower part

of the machanism).




15. LUBRICATION

3

Once a month periodical greasing of the mobile parts is require

[oh

Apply grease in accordance with the following instructions:

LUBRICATION OF THE PITCHING MECHANISM

Lubricate the 14 points as per the
illustration.

©

(%) ROD END
Apply grease to the surfaces of the

inner ring (diagonally lined

portion as per the illustration).

AN
kLl;

AT

Apply grease in between the inner

and outer rings.

}_ ® GUIDE ROLLER

@

]
D 6

—

b
et

© BALL SCREW

Apply grease to the screw surfaces

® by hand or by using a spatula.




O

H SHAFT STOPPER

a . Apply grease to the white guide

EgyTT'ﬁ*r.F% @] ¢E35 (diagonally lined portion) as
- i I — —

®

%E%U@J iJ '@H#E% illustrated.
| i i

Apply grease to the STOPPER SPRING

GUIDE (the diagonally lined portion

’
i

as illustrated).

Apply a spray type grease
in between the upper and

lower bearings.

422-118
(GREASE SPLAY TYPE)

When
that

lubricating, so as not to cause any malfunction, make sure
no foreign matter such as dust, etc. gets into the grease.




LUBRICATION

Apply grease to the 8 points as
illustrated (for the procedure, see
GREASING OF THE PITCHING MECHANISM).

& ROD END

(® GUIDE ROLLER
(© BALL SCREW

(D" THRUST BEARING




16. ADJUSTMENT AND REPLACEMENT OF THE V BELT

Power for this machine is transmitted by the V belt. The
belt, if it slips or is torn, will not work properly and
also is very dangerous. Regularly check as to the tension,
wear, and deterioration of the belt and make the necessary

adjustments and replacements ahead of time.

ADJUSTMENT OF BELT TENTION

* Before making adjustments of the belt tension, be sure that

the power is OFF.

Incorrect belt tension may cause damage to the shaft and
bearing, or result in the earlier than usual wearing out of
the belt, so make correct adjustments. For belt tension
adjustments, make sure that the belt has an approximate
slack of 10 mm when applying a forefinger against the
middle part in between the 2 pulleys.

* Adjusting the rolling side V belt

© Release the hexagonal nuts which

secure the motor bracket and the

2;:::::% i \\ motor.

L{fﬂqﬂ\g j- f ¢ Turn the adjustment screw (double
f_;_ | A,IE L\ nut) to cause the motor bracket to
______¢’1;“§__—mﬁl slide back and forth, make adjust-
S -;"“wi ts to the belt's tension, and
— ? j men 7

secure the motor by using the

hexagonal nuts.

* Adjusting the pitching side V belt

0 Release the hexagonzl bolts and
hexagonal nuts that secure the
motor bracket.

© Turn the adjustment screw (double

nut) to cause the motor bracket to
"~ turn around the hexagonal bolts,
make adjustments to the belt's
tension and then secure the motor
with the hexagonzl bolts and nuts.




| BELT REPLACEMENT
L

When the surface of the belt become worn or damaged, replace it

using the following procedure:

o With the cabinet kept in a
horizontal position, turn the power
off and put up the stay which is
housed in the base. Take off the
belt to cause the cabinet to
descend. At this time, make sure
that the stay is in such a position
that it makes contact with the

underside of the upper base.

CAUTION : To prevent any accidents, be sure tc put up the stay
when slackening the belt an excessive amount or when
taking it off,.

0 By releasing the adjustment screw ahead of time in the same
procedure as when adjusting the belt tension, the belt can be
removed. At this time, however, do not touch the belt or
pulley before confirming that the cabinet is secured by the

stay.




17. ADJUSTING THE LIMIT SWITCH & THE HOME POSITION SWITCH

Make adjustments of the limit switch and the home position

switch in the following procedure:

D/ LIMIT SWITCH
/ HOME POSITION SWITCH

> HOME POSITION SWITCH ADJUSTMENT SCREW

—

B HOME POSITION SWITCH BRACKET

x LIMIT SWITCH ADJUSTMENT SCREW

L

ADJUSTING THE LIMIT SWITCH (applies to both pitching and rolling)

Release the adjustment screw to cause the
ILIMIT SWITCH to slide and match the specified
position. Turn the pulley by hand and make

adjustments in a manner so that the switch

g | S

! works at the 10 +' mm position before the

rubber stopper or the stopper spring as
illustrated.

ADJUSTING THE HOME POSITION SWITCH (applies to both pitching and
rolling)

+0
3 -os Turn the adjustment screw so as to cause the

! f switch together with the bracket to slide,
[

@ and make adjustment so that the clearance

@
| e
L 1® @@ | between the magnet and the home position
| switch becomes 3 1., mm.




18. REPLACING THE

MOTOR BRUSH

MOTOR

MOTOR

Replace the motor brush as shown below.

(Normally, replacement once in six months is recommended.)
T BRUSH (D To remove the cap, turn it by
7:1\ vj | (601-5478) using a driver, etc.
N . PN R
s&i}\&, 2) Take the brush (601-5478) out
~ ) g replacement.
L
ety
=S J
\":rﬁ
CAP
MOTOR DC

80V 3000 rpm (50Hz)

350-5079

BRUSH (601-5478)

Replace the brush when it wears
out up to this line.

Make sure that both the 2 brushes
are replaced.

for



19. SELF-TESTING

The main purpose of these tests is to check the operations of
the game boards, to find the defects if any, to adjust the
monitor colors properly, and to make sure the sounds are
produced satisfactorily. It is also performed to indicate the
assignments of the dip switches, check bookkeeping functions,
etc.

KIND OF TESTS
1) Memory Test : To check the EPROM programs and the map area of the RAMs.

2) Input Test . To test the operation of the control lever and to check the shot

buttons, coin switches, etc.

3) Output Test © To test the operation of the start lamp and back lamps.

4) Motor Test . To check the limit switches, right left bank data and up down
bank data.

5) Sound Test : To check the quality of the sounds produced by the PCB and

the video disc, and adjust the balance of the speakers.

6) CRT Test : To check if the colors on the monitor are displayed correctly,

and to adjust the linearity.

7) Dip Switch

Asgsignment : To indicate each dip switch assignment.

8) Bookkeeping : To indicate information data on average score and average

play time, etc.




1.

TEST OPERATION
(1) Push the test switch and Fig. 1 will be shown on the
screen. '
(2) Select CONTINUE or INDIVIDUAL by using the START button.
DIAGNOSTIC
= [ CONTINUE ] \
= MEMORY TEST
INPUT TEST ]
OUTPUT TEST (3) Move the accelerator to bring the
MOTOR TEST , ,
SOUND TEST arrow to the desired position.
CRT POS. TEST
DIP SW. ASSIGN
B CORKEEPING SELECT BY ACCELERATOR PUSH TEST SWITCH
. SELECT BY ACCELERATOR t th esi test it b sin
\_PUSH TEST SWITCH (Selec e desired test item by u g
T the accelerator and push the test
FIG. 1 switch button.)
[CONTINUE] :

o Bring the arrow sign (by operating the
centrol lever) to CONTINUE first, and
move it to one of the tests to start.
Push the TEST button, and the tests
will be performed in order, one by
one, starting from the test where the

arrow was originally set to the EXIT.

o If the START button is pushed when the
arrow 1s at CONTINUE, it will change
to INDIVIDUAL. Pushing it again
returns it to CONTINUE.

[INDIVIDUAL]:
o If the arrow is at INDIVIDUAL first

and brought to a certain test which
you want to conduct, only that test is
performed by pushing the TEST button.



(4) When each test is finished in the case of CONTINUE, push the
TEST button, and it will automatically go intc the follow-
ing test. If the TEST button is pushed in the case of
INDIVIDUAL, FIG. 1 is shown. If you want to end the test
mode at this time, bring the arrow to EXIT and push the
TEST button, and it will return to the ADVERTISEMENT mode.

2. TEST ITEMS
(1) Memory Test:

DIAGNOSTIC
MEMORY TEST
# # ROMS TEST #

IC 84 1€ 85 IC 88
1C 97 1IC 98 IC 99
IC 87 1IC 67

IC 100 IC 54

* £ RAMS TEST #

1IC 83 IC 113 IC 127
IC 95 IC 112 IC 126
IC 110 IC 136 IC 78

1C 135 1C

Indication of "GOOD" following the IC No. means the IC is all

right. ©Push the TEST button to proceed to the following test
item.

(2)Input Test

DIAGNOSTIC
INPUT TEST

COIN=1 START
COINz2 SERVICE
SHOT 1 SHOT 2
SHOT 3

CONTROL LEVER R.L. 80H
U.D. )} See page 11,12

CONTROL LEVER




o Operate the dip switches. When "ON" is indicated at the right

side of the corresponding item on the screen, it is OK.

o If the data value increases when the control lever is inclined
to the right, or decreases when it is inclined to the left, it
tests out satisfactorily.

o If the data value increases when the control lever is pulled
downward and decreases when it is pushed upward, the testing

is OK.

o When the tests are ended, push the TEST button.

(3) Output Test

DIAGNOSTIC
OUTPUT TEST

# START LAMP
* BACK LAMP

If the start LAMP lights up, it is functioning properly.
Push the TEST button when the testing has been completed.

(4) MOTOR TEST

Adjustment of each limit switch, and adjustment of pitching and rolling vibration.

The value with an asterisk (%) represents

the one automatically checked during
WAarm-—up time.

DIAGNOSTIC
MOTOR TEST

RIGHT LIMIT SW DATA * *H
LEFT LIMIT SW DATA # %H
R.LCENTER SW DATA & 0H (£10H) |
UP LIMIT SW DATA % =H b See page 27
DOWN LIMIT SW DATA # *H (
UD.CENTER SW DATA 8 0H (+10H) |

NOW RIGHT LEFT BANK DATA 80H Y See page 13

NOW UP DOWN BANK DATA 80H

|
-




(57 Sound Test

DIAGNOSTIC
SOUND TEST

CREDIT 10 MUSIC 1
SHOT 11 MUSIC 2
SIGHT 12 MUSIC 3
REBOUND 1 13 MUSIC 4
REBOUND 2 14 MUSIC 5
EXPLOSION 15 MUSIC 6
MAIN B.G.M. 16 MUSIC 7
BONUS SCENE 17 VOICE 1
NAME ENTRY 18 VOICE 2
SELECT BY CONTROL LEVER
PUSH START SWITCH.”

1
2
3
4
b
6
7
8
9

When the test has been completed, push the TEST button.

6/ C.R.T. TEST
YELLOW LIGHT BLUE
S .
GFEEN
DIAGNOSTIC
CR.T.TEST |
RGB COLOR BAR |/
sackt—— Jneo] | o mmc | [ werre |
[eo |
GREEN —[

C.R.T. POSITION CHECK

When the test has been completed, push the TEST button.




(7) DIP SWITCH ASSIGNMENTS

DIAGNOSTIC

DIP SWITCH ASSIGNMENT

1 2 3 4 5 6 7 8
DIP SW. 1 OFF OFF OFF OFF OFF OFF OFF OFF
DIP SW. 2 OFF OFF OFF OFF OFF OFF OFF OFF

Present Settmg of the Dip Switches.

1234 COIN SW=z1 1 COIN 1 CREDIT
5678 COIN EW=2 1 COIN 1 CREDIT

—

Comn Switch Setting

(OFF : Moving Type

2 1 TYPE MOVING - 'ON - Upright Type / Sit-Down Type

2 2 ADVERTISE ON —_— rO:\ © Sound s emitted at the ume of GAME OVEHK.
2 34 ‘\:UI\IBER OF pL‘A B'EHS 3 PL:\TYER-S l()FF © No sound s emitted at the time of

2 5 SCORE OF ADD. PLAYER 5000000 GAME OVER,

2 6 TRI‘AL TI:\IE OI\' Nooloss of 'Ll]ﬂ_vr:‘r[s.] will take uln?e for one
278 GAME DIFFICULTY MEDIUM mmute afier siarting the game plas

{at the time this is OFF, the repular game
can be plaved).

Difficulty level

(8 Bookkeeping

DIAGNOSTIC
BOOKKEEPING

Usage freguency of coin chute 1

| COIN CHUTE #1 0

COIN CHUTE #2 0
= COIN CREDIT 0
a SERVICE CREDIT 0
i. TOTAL CREDIT 0
TOTAL TIME  [JH [OM [s
’ PUSH START BUTTON

Usage freguency of coin chute 2
Number of coin credits

____a——r—Usage frequency of service switch
J Number of credits

Operating time (hour-minute-second)

Only the data that falls within the range of up to 999H 59M 598
can be memorized. The above screen indication is for testing.

when the tests are finished, push the START button and the
Zollowing will be shown:



DIAGNOSTIC
BOOKKEPING

NUMBER OF GAMES 203

AVE. SCORE 7230
TOP SCORE 9320
LOW SCORE 4230

*» » GAME TIME * ~

TOTAL OH OM O3s
AVERAGE OH OM s
LONGEST OH OM OS

PUSH START BUTTON !

Every time the TEST button is pressed, the bookkeping test
display is repeated. When the test is finished, push the TEST
button to end the test (in the case of "INDIVIDUAL", however,
the test mode returns to Fig. 1 first).

NOTE: © Once the power source is turned OFF, all the bookkeeping
data will be completely cleared.
o If any data exceeds the bookkeeping function's capacity,
"OVERFLOW" will be indicated on the screen and result in
the stoppage of said function. At this time, turn the

power OFF and turn it back ON again for reuse.

(8 EXIT
In the state as shown in Fig. 1, operate the handle to bring
the arrow to EXIT and push the TEST button. The self-
testing will then end and return to the ADERTISING mode.




20. PARTS CATALOG

TOP ASSY SPACE HARRIER (RH-0000) (D-1/2)

®

2o

5

Z

Zo?y,
Py AN

h

Z

~ =

A

DD OF

5

Zo!

KeH e

&

&y

_._36_




(1) TOP ASSY SPACE HARRIER (RH-0000) (D-2/2)

ITEM NO. PART NO. DESCRIPTION
1 RH-1000 ASSY CABINET FRONT
2 R1I-1100 ASSY CABINET REAR
3 RH=-2000 ASSY CONTROL UNIT
4 RH-3000 AS88Y BASE
5 RH—4000 ASSY PWR SPLY
6 RH-4100 GAME BD UNIT & PWR AMP
7 RH-0001 COVER L
8 RH-0002 COVER R
4 RH=-0003X COVER BRKT
10 RH—-0004 SPACER
11 RH-0005 STAY
12 SGM-2675 POLYETHYLENE BAG 240x 370
3 SGE—1035X KEY BAG
14 8A602 STICKER SERIAL NO. INFO
15 &85 SCHEMATIC DIAGRAM SEGA SPACE HARRIER
16 421-6195 ADJ. INSTR SH SPACE HARRIER
17 SGM—3675 POLYETHYLENE COVER RH MOV
18 421— 6239 INSTALLATION INSTR FOR RH MOV
19 421- 6241 STICKER DANGER
20 420- 5281 OWNERS MANUAL SPACE HARRIER MOV
21 421— 6240 SERVICE INSTR SH FOR MOTOR
22 421—-6242 SERVICE INSTR SH FOR BELT
23 421—-5800—24 ORIGINAL SEAL SEGA SPACE HARRIER
24 42— 0084 PLAY INSTR SH
27 421-6243 STICKER STAY INSTR
29 421- 6244 SETTING INFO SH
30 RH-0011 COVER FRONT
31 RH-0012 COVER BRACKET FRONT A
- 32 RH-0013 COVER BRACKET FRONT B
601-5478 BRUSH FOR MOTOR —
3305082 V BELT "
834—5806 ASSY SW. BOARD
509—5129 SW. MICRO TYPE
540-0018 DRIVER FOR TAMP SCR M4
540—0006 WRENCH FOR TAMP SCR M4
540~0017 DRIVER FOR TAMP SCR M3 SPARE PARTS
5400007 WRENCH FOR TAMP SCR M5
5400009 WRENCH FOR TAMP SCR M8 ;
220~5130 VOL CONT B-5K OH M '
390—0130 BULE 12V 0.25A #44
944-115 GREASE
244—118 GREASE SPLAY TYPE —
201 008—0425 TMP PRF SCR TH M4x2
202 008—0520 TMP PRF SCR TH M5x%20
203 02¢—0050 TMP PRF SCR BH M8x30
204 035—0016 HEX BLT MI10x100
205 060—0010 FLT WSHR M10
206 000-0525-F8 M SCR PH M35x25 W/FS
207 069—0035 FLT WSHR BLK Ms#
208 089—0001 FLT WSHE 5.5-20%1.6
209 061—0010 SPR WSHR M10
244—106 LOC TITE z271
244—-117 GREASE




(2) ASSY CABINET FRONT (RH-1000) (D-1/2)

;_\zz"?-«/o/ e Zgé_.
= \ .

ITEM NO. PART NO. DESCRIPTION

1 RH-1001 ASSY SUB CAEI FRONT

2 RH-1015 WINDOW MASK

3 RH-1016 BILLBOARD PLATE

4 RH-1017 BILLBEOARD BRKT

b RH-1018 MASK BRACKET

6 RH-1019 WINDOW GLASS

7 RH=1020 TV MASK

8 RH-1021 GLASS HOLDER

9 RH-1022 MASK HOLDER

12 RH-1023 MASK BOARD

14 VE-1036 FL BRKT

15 HN-1069 RUBBER CUSHION

16 200~5058 COLOR DISPLAY ASSY 217

17 SGB-3670-10 WIRE HARN RGE
211-0044 CONN PLUG AMP 2P WHITE
211-0044 CONN CAP AMP 2P WHITE
211-0059 CONN PLUG AMP 3P WHITE
211-0060 CONN CAP AMP 3P WHITE

18 SGB-3670-14 WIRE HARN TV AC
211-0085 CONN PLUG AMP 2P BROWN
211-0080 CONN CAP AMP 2P BROWN
211-0117 CONN CAP AMP 2P YELLOW
211-0096 CONN PLUG AMP 2P YELLOW
600—5133 CONN BODY 300L




D ASSY CABINET FRONT (RH—1000)

ITEM NO.

19

20

]
(S

23

101
102
103
104
105

201
202
203
204
205
206
207
208
208
210

PART NO.

S5GB-3670~15
211-0095
211-0116
SGB-3670-16
211-0094
211-0115
SGB-3670—19
211-0085
SGB-3670-24
211-0043
211-0044
211-0041
211-0042
SGB-3670-4
211-0059
211-0060

390-5108-01
209-0023
2800472
2800419
601-0460

000—0412-FS
000—0416-F8
029-0031
008—0425
0056—3113
005—3513—F
010-0406—F
061-0006
0690002
008—0408

(D-2/2)

DESCRIPTION

WIRE HARN SP LEFT

CONN PLUG AMP 2P ORANGE
CONN CAP AMP 2P ORANGE
WIRE HARN SP RIGHT

CONN PLUG AMP 2P RED
CONN CAP AMP 2P RED
WIRE HARN FL

CONN PLUG AMP 2P BROWN
WIRE HARN LAMP EXT
CONN PLUG AMP 2P WHITE
CONN CAP AMP 2P WHITE
CONN PIN AMP

CONN SOCKET AMP

WIRE HARN ACCEL

CONN PLUG AMP 3P WHITE
CONN CAP AMP 3P WHITE

ASSY FL LIGHT 15W PALUCK
CLOSED END CONN

FASTON RCPT 110

HARNESS LUG

PLASTIC TIE BELT 100 mm

M SCR PH W/FS M4x12

M S5CR PH W/FS M4x16

M SCR PH Mé6x18

TMP PRF SCR M4x25

W SCR RH 3.1x13

W SCR RH W/F 3.5x13
S—-TITE SCR PH W/F M4x6
SPR WSHR M6

FLT WSHR 6.5-19x1.2
TMF PRF SCR TH M4x8




ASSY SUB CABINET FRONT (RH—-1001)

ITEM NO.

=1 T LN dm Lo DD e

(s &)

11
12
13
14
15
201
202
203
204
205
206
207
208
209
210

PART NO.

RH-1002
RH-1003
RH-1004
RH-1005
RH-1006
RH-1007
RH-1008
RH—-1009
RH-1010
RH-1011
RH-1012
RH~-1013
RH-1014
130-0018
RH-1024
000—0520-F8
000—-0525—-FS
008—0425
00R—0520
006—3113
005-3513-F
005—3520
031-0525-B
046—-0001
0510005

DESCRIPTION

WOODEN CABINET FRONT
SERVICE DOOR ROOF
SERVICE DOOR BACK
PNL BRKT

FLOOR MAT FRONT
CORNER PROTECTOR A
CORNER PROTECTOR B
CORNER PROTECTOR C
COVER PLATE

GUARD PLATE SP
FLANGE

MOUNTING BRKT UPPER
MOUNTING BRKT LOWER
SPEAKER 80HM 16 cm
SUPPORT BRACKET

M SCR PH W/FS M5x20
M SCR PH W/FS M5x25
TMP PRF SCR TH M4x25
TMP PRF SCR TH M5x20
W SCR FH 3.1x13

W SCR RH W/F 3.5x13

W SCR RH 3.5%20

CRG BLT-BLK M5x25
SCR NAIL TH STNLS 1.5%16
FLG NUT M5



@ ASSY CABINET REAR (RH-1100)

ITENM NO. PART NO. DESCRIPTION
1 RH-1101 ASSY SUB CABI REAR
2 RH-1104 SEAT BELT
3 RH-1118 SHOULDER SCREW
4 RH-1119 PLATE
5 RH-1122 SUPPORT BRACKET
201 0259-0030 TMP PRF SCR BH Msx30
202 050-0010 HEX NUT M10

_41_




@. ASSY SUB CABINET REAR (RH—1101)

/"‘ o
1 | - ez,
AR s
/ "\,“-’J
(0 _ v -
;_%« rl,— !/" // Kr
@ — L&
3 L = fl [N ‘ =3
HH sd \
iE| n:i-_f! = \':Z‘
(D) Il <l
i - 3,
’ E _75\\ Ve Z
- o
/o il s -
- \ I —
/ |
\
ITEM NO. PART NO. DESCRIPTION
1 RH-1102 WOODEN CABINET REAR
9 RH-1103 SEAT HOLDER
3 RH-1105 SEAT
4 RH-1106X FLOOR MAT REAR
5 RH-1107 CORNER PROTECTOR
6 RH-1108 MASK PLATE
7 RH-1109 ORNAMENT A
8 RH-1110 ORNAMENT B
10 RH-1112 PROTECTOR B
11 RH-1113 PROTECTOR C
12 RH-1114 PROTECTOR D
13 RH-1115 PROTECTOR E
14 RH-1012 FLANGE
15 RH-1116 CORNER
16 SGB—3670~28 WIRE HARN LAMP
211-0043 CONN PLUG AMP 2P WHITE
211-0041 CONN PIN AMP
17 2140040 LAMP SOCKET
18 RH-1117 SEAT HOLDER B
19 RH-1009 CORNER PROTECTOR C
20 RH-1120 DESIGN SHEET LEFT
21 RH-1121 DESIGN SHEET RIGHT
101 390—0080 BULBE 12V 10W
102 2800419 HARNESS LUG
201 008—-0425 TMP PRF SCR TH M4x23
202 005-3113 W SCR RH 3.1x13
203 005—3513—F W SCR RH W/F 3.5x13
204 006—3113 W SCR FH 3.1x13
205 046—0001 SCR NAIL TH STNLS 1.5%16
206 051-0004 FLG NUT M4




@ ASSY CONTROL UNIT (RH-2000) (D-1/3)




6 ASSY CONTROL UNIT (RH-2000)  (D-2/3)

ITEM NO. PART NO. DESCRIPTION
1 RH-200 CONT PANL BASE
2 RH-2002 CONTROL PANEL
3 RH-2003 DESIGN PL RIGHT
4 RH—-2004 DESIGN PL LEFT
5 RH-2005 SHIFT BOOT
6 RH-2006 HINGE 248
7 RH-2007 ASSY HANDLE GRIP
8 RH-2012 HANDLE SHAFT MOV,
g RH-2013 BASE
10 RH- 2014X HANDLE BRACKET
11 RH-2015 HOUSING
12 RH-2016 GUIDE BRACKET
13 RH-2017 V.R BRACKET
14 RH-2018 BRACKET RIGHT
15 RH-2019 BRACKET LEFT
16 RH-2020 BUMPER BRACKET
17 RH-2021 BUMPER HOLDER
18 RH-2022 RUBBER RETAINER
19 RH-2023 V.R BRACKET
20 RH-2024 V.R BRACKET
21 RH-2025 ADJUSTER
22 RH-2026 ADJUSTER
23 RH-2027 SPRING HOOK BAR
24 RH-2028 SPRING HOOK BAR
25 RH-2029 EXT. SPRING
26 RH-2030 EXT. SPRING
27 RH-2031X BUMPER
28 RH-2032X BUMPER
29 RH-2033 BUMPER
30 RH-2034 GUIDE PLATE
31 RH-2035 GUIDE PLATE
32 RH-2036 GUIDE PLATE
33 RH-2037 SPACER
34 RH—-2038 CAM
35 SGRB-3670~5 WIRE HARN JOYSTICK
211-0047 CONN CAP AMP 12P WHITE
211-0025 CONN PLUG AMP 12P WHITE
37 SGB-3670—7 WIRE HARN LAMP
211-0044 CONN CAP AMP 2P WHITE
2110043 CONN PLUG AMP 2P WHITE
39 RH-2040 PLASTIC WASHER
101 100-5023 BEARING #10 NTN B-BAF 1012
102 2205130 VOL CONT B-3K OHM
103 601—5410 GEAR 15 76
104 601-5423 GEAR 1/6
105 214—0034 SKT LAMP MINIATURE
106 390—-0130 BULB 12V 0.25A 744
107 509—5053 PUSH BTN SW 1T GREEN W/LAMP
109 508-0147 PUSH BTN 5W 1T YELLOW
110 601~ 0460 PLASTIC TIE BELT
111 208-0023 CLOSED END CONN




(6) ASSY CONTROL UNIT (RH—2000) (D-3/3)

[TEM NO. PART XNO. DESCRIPTION
112 2805008 CORD CLAMP @15
113 310-5009 INSL SPIRAL TUBE ID ~ 9
114 280—0472 FASTON RCPT 110
115 211-0041 CONN PIN AMP
116 211-0042 CONN SOCKET AMP
201 005—3510 W SCR RH 3.5x10
202 005-3513-F W SCE RH 3.5x13 W/F
203 000—0408-8 M SCR PH M4x8 W/S
204 000—~0412-F8 M SCR PH M4x12 W/FS
205 000—0510—8 M SCR PH MbHx10 W/F
206 000-0514—=FS M SCR PH M35x14 W/FS
207 000—0520—F8 M SCR PH M5x20 W/FS
208 000—0525—FS M SCR PH Mbax2n W/FS
209 010-0412-1 S-TITE SCR PH M4x12 W/F
210 029-0052 TMP PRF SCR PH M:ax10 SPECIAL
211 0080425 TMP PRF SCR TH M4x25
212 0080520 TMP PRF SCR TH M35x20
213 030—0630 HEX BOLT M6x30
214 028—0002 SET SCR PH M3x8 SPECIAL
215 028-0010 SET SCR HEX SKT CP M5x8
216 0500005 HEX NUT M5
217 0500006 HEX NUT M6
218 061—-0006 SPR WSHR M6
219 060—0004 FLT WSHR M4
220 0600006 FLT WSHR M6
222 045—-0005 COTTER PIN 2x15




)

c

/) ASSY HANDLE GRIP (RH-2007)

0.0 (O

N

@ ol / =
Zo3a
a ®
: o) = 00
U i
N

ITEM NO. PART NO. DESCRIPTION
1 RH-2008 HANDLE GRIP RIGHT
2 RH-2009 HANDLE GRIP LEFT
3 CD-2041 TRIGGER
4 CD—2042 SHAFT TRIGGER
5 RH-2010 SWITCH BUTTON
6 RH-2011 PLATE
7 834-5806 ASSY SWITCH BOARD
8 125-0011 COMPRESSION SPRING
9 SGB-3670—29 WIRE HARN SW
211-0041 CONN PIN AMP
101 508-0058 SWITCH MICROC TYPE (MVLON SL-220)(S—%4013)
102 5300028 THERMO-SHRINK TUBE HISHILITE TRANSPARENT 4mm
201 029-0052 TMP PRF SCR PH Mb5x10
202 111-955 M SCR PH M2x10
203 244044 GLUE SCREW LOCK
204 244-106 LOCTITE #2711
205 012-0204




(D-1/3)

ASSY BASE (RH-3000)

0

@@. EHECDH)

¥ &
AT

. 8il L
&IC) ol @ooe |~
- : i &ulx&.:: S 7 —
\ \ \ / e

e

_ / N |
pu N —_ vy : 1
® O BOVB @@ @ @o &



(8) ASSY BASE (RH-3000) (D~2/3)
ITEM NO. PART NO. DESCRIPTION
1 RH-3001 BASE
2 RH-3002 COVER RIGHT
3 RH- 3003 COVER LEFT
4 RI-3004 SERVICE DOOR
5 RH-3005 FRONT COVER
6 RH-3006 CASHBOX
7 RH-3007X CASHBOX DOOR
8 RH-3008 CORNER BRACKET
9 RII-3009 FLOOR MAT, LEFT
10 RH-3010 FLOOR MAT, RIGHT
11 RH-3011 VR COVER
12 RH-3012 ROD COVER
13 RH-3013 COVER
14 RII-3014 VOLUME BRACKET
15 RH-3015 SPACER
16 RH-3016 AC UNIT
17 RH-3100 ASSY UPPER BASE
18 RH-3200 ASSY PITCHING MECHANISM
19 RH-3300 ASSY ROLLING MECHANISM
20 RH-3400 ASSY COIN CHUTE BOX
21 RH-3500 ASSY MOTOR L.R.
22 RH-3600 ASSY MOTOR P
23 60135410 GEAR 13, 6
24 HN-1017 TNG LKG
25 RH-3017 MOTOR BRACKET
26 DP-1167 TNG LKG
27 117-5111 PLATE ELEC SPEC.
101 220—5130 VOL CONT 5KQ B TYPE
102 2805062 REG ADJ
103 601—5471 CASTER
104 350—5082 V BELT
105 260—0015 DC FAN MOTOR
106 SGB-3670-25 WIRE HARN DC FANA.
211-0097 CONN PLUG AMP 3P RED
211-0118 CONN CAP AMP 3P RED
107 260-0016 AC FAN MOTOR
108 SGB-3670—20 WIRE HARN AC FAN
211-0085 CONN PLUG AMP 2P BROWN
211-0080 CONN CAP AMP 2P BROWN
211-0042 CONN SOCKET AMP
310-5009 INSL SPIRAL TUBE ID 78
310-5010 INSL. SPIRAL TUBE ID 12
601— 5003 FREE BUSH WHITE (KG-016)
109 253- 5092 CAP SW
110 220—5044—01 MAGNETIC LOCK MASTER W/O KEY
111 280—0453 SPACER RING
2805008 CORD CLAMP 715
280—500¢ CORD CLAMP @21
601-0460 PLASTIC TIBELT
112 SGB—3670-18 WIRE HARN BANK VR
211-0101 CONN PLUG AMP 4P ORANGE
211-0122 CONN CAP AMP 4P ORANGE
211-0041 CONN PIN AMP




(8) ASSY BASE (RH-3000) (D—3/3)

ITEM NO. PART NO. DESCRIPTION

113 2205064 MAG CNTR 6DIG DC5V W/L & D10

114 S5GB~3670—8 WIRE HARN COIN METER
211-0087 CONN PLUG AMP 4P BROWN

115 209—0023 CLOSED END CONN

117 SGB-3670-27 WIRE HARN EARTH

118 211-0167 TERMINAL LUG RND 1D5

119 SGB-3670—-28 WIRE HARN DC FAN B.
211-0097 CONN PLUG AMP 3P RED
211-0118 CONN CAP AMP 3P RED

120 220~ 5046 MAGNETIC LOCK W/KEY

201 010-0412-F S-TITE SCR PH W/F M4x12

202 000-0514-F5 M SCR PH W/FS Mb5x14

203 000-0450 M SCR PH M4x50

204 08—0512 TMP PRF SCR M5x12

205 028—-0014 M SCR TH CRM M4x12

206 166—267 RIVET OPEN TYPE 3.2x4.4

207 029-0031 M SCR PH Mé6x18

208 060 0006 FLT WSHR Msé

209 061-0006 SPR WSHR M6

210 059-0017 HEX NUT M12

211 050—0008 HEX NUT M8

212 054—0020 HEX NUT M18

213 065—0034 SPR WSHR M18

214 061-0008 SPR WSHR M8

215 0500010 HEX NUT M10

216 061—-0010 SPR WSHR M10

217 03%-0012 HEX BOLT MI10x60 S=30

218 088—0002 FLT WSHR 10.5-28x2

219 030—-0640 HEX BOLT M6x40

220 035—00049 HEX BOLT M6x70

221 050-0006 HEX NUT Ms

222 0390008 HEX BOLT M10x30

223 06890030 SPR WSHR M12

224 069-0020 FLT WSHR M12

225 039—-0014 HEX BOLT Mi2x50 (P=1.75)

226 059-0017 HEX NUT M12 P=1.75

227 035-0015 HEX BOLT M8§x12

228 061-0004 SPR WSHR M4

229 028-0001 SET SCR HEX SKT CP UNBR M3x4




s

) AC UNIT (RH-3016)

N
™ ~ T —~ =
1T, < = sEZD o o P
. 5 g K | =T T
“--r.\' "-—-w\’ -~ e —_— — —
i | i !
1y Y | i I} f !
y /
k] N ‘/ ‘/ /
| i - — et SR i i
| | L ICR iGF‘t :_;Q; ,'_:..: g, E,‘.‘.»‘?‘.’rfi ¥ i .
i = — i =7 —~
L = ,{'—L\ ——n f—_ N ~ AR |4 !
= I\ — _ N o PRSI i
;! i S \__/} \ql.-f” e \\J;ﬁf = 3 | |
| i i U
| | |
| |

[
\\a. .
P e TV

ITEM XNO. PART NO.

o

DESCRIPTION

1 RH-3016—A AC UNIT BLANK

2 421-6200 STICKER FUSE INST.
101 280—0417 TERM BINDING POST BLACK
102 117-5122 TERMINAL 4P (BERRER TYPE) T-20 (204)
102 512-5002 CIRCUIT PROTECTOR 5A (NRF 110-3A)
104 512—-5003 CIRCUIT PROTECTOR 10A (NRF 110-104)
105 512—5004 CIRCUIT PROTECTOR 15A (NRF 11(~134A)
106 600-5288 CABLE 3 WIRE 15A £=4m
107 509-5131 TOGGLE SW (ET~125A)
108 2805058 BSHG STRAIN RLF 9.1
108 270-3009 LINE FILTER (TOKIN ESD-R-47B)
201 010-0412-F S-=TITE SCR PH W/F M4x12

SGB-3670-1

VIRE HARN MAIN SW

211-0124 CONN CAP AMP 6P RED
SGB-3670-21 WIRE HARN L/R C. PROTECTOR
211-0094 CONN PLUG AMNP 2P RED
SGB—-3670-22 WIRE HARN U/D C. PROTECTOR
211-0043 CONN PLUG AMP 2P WHITE
211-0041 CONN PIN AMP 350687-1
211-0042 CONN SOCKET AMP 350536-1
209-0032 CLOSED END CONN

601-0454

PLASTIC TIE BELT



10

ASSY UPPER BASE (RH—3100)

ITEM NO.

=1 T LN de Lo R

oooe

101
102
103
104

201
202
203
204
205
206
207
208
204
210

PART NO.

RH-3101
RH-3102
RH-3103
RH-3104X
RH-3105
RH-3106
601-5423
601-5410
RH-3107
RH-3108

100—5024
220-5130
2800457
280-0248

000—0408—5
000—0408-FS
000—0514—FS
028-0001
03¢-0011
000—0520—FS
059-0017
069-0020
068-0030
050-000a

DESCRIPTION

UPPER BASE

TURN SHAFT

H. SHAFT BRACKET
VOLUME BRACKET
VOLUME BRACKET, A
GEAR BRACKET
GEAR 1/6

GEAR 15, 8

ANGLE SPACER

H. SHAFT STOPPER

BEARING UNIT

VOL CONT B-5K OHM

CLAMP CORD PLASTIC ID 12.7 mm
CLAMP CORD PLASTIC ID & mm

M SCR PH W/S M4x8

M SCR PH W/FS M4x8

M SCR PH W/FS Ms5x14

SET SCR HEX SKT CP UNER MM3x4
HEX BOLT M12x40

M SCR PH W/FS M5x20

HEX NUT Mi12 P=1.75

FLT WSHR M1z

SPR WSHR M12

HEX NUT M5




11 ASSY PITCHING MECHANISM (RH-3200)  (D-1/2)

\

.




@ ASSY PITCHING MECHANISM (RH-3200)

ITEN NO.

=1 T 0 e L0 B e

ey
L VERN SO e B o

15
16
17
18
19
20
21
22

101
102
103
104
105
106
107
108

201
202
203
205
206
207
208
209
210
211
218
213
215
216
217
218
219
220
221
222
223

FART NO.

RH-3201
RH-3202
RH-3204
RH-3306
RH=-3307
RH-3204
RH-3308
RH-3206
RH-3207
RH-3209
RH-3210X
RH-3304
RH-3211
RH-3212
RH=-3213
RH-3309
RH-3310
RH-3312
RH-3313
RH-3311

350-5080
100-5025
111-0006
111-0008
601-5472
100-5026
1005018
113-0009

000—0310-F8
001-0310
000-0510—8
030—0640
030—0830
035—0013
039-0014
050—0006
050—0008
050—-0010
059-0017
0550016
060—0006
060—0008
060—0010
065—0020
061—-0006
061-0008
061-0010
069-0030
065—-0019

DESCRIPTION

MECHA BASE P
UPPER PLATE
PARALLEL ROD
ADJUST SHAFT
MOVING PLATE
ASSY LIMIT SW. P
PILLOW BRACKET
HORIZONTAL SHAFT
H - SHAFT COLLAR
SPRING STOPPER
SPRING GUIDE
CGRIVEN PULLEY
SPRING

ADJUST PLATE-PU
ADJUST PLATE-PL
MAGNET BRACKET A
MAGNET BRACKET B
GUIDE ROLLER BRACKET
BEARING SPACER
KEY

BALL SCREW P
BEARING UNIT
ROD END

ROD END

RUBBER STOPPER
BEARING

BALL BEARING 78
MAGNET

M SCR P - H W/SF M3x10
M SCR F-H M3x10
M SCR P-H W/S Mb5x10
HEX BLT M#6x40
HEX BLT M8x30
HEX BLT M10x40
HEX BLT M12x350
HEX NUT Mé6

HEX NUT M8

HEX NUT M10
HEX NUT M12
HEX NUT M4

FLT WSHR M6
FLT WSHR M8

FLT WSHR M10
FLT WSHR Mi2
SPR WSHR M6
SPR WSHR M8
SPR WSHR M0
SPR WSHR M12
SPR WSHR M14




@ ASSY LIMIT SWITCH P (RH—-3204)

?

T
e
@
@
7
@

§
|

?
/ |
S/ | /
I g .
ITEM NO. PART NO. DESCRIPTION
1 RH-3214 LIMIT SW BRACKET
2 RH-3316X HOME POSITION SW BRACKET
3 RH-3317 LIMIT SW STOPPER
4 SGB-3670—17 WIRE HARN U/D
211-0123 CONN PLUG AMNP 4P YELLOW
211-0041 CONN PIN AMP
209-0023 CLOSED END CONN
280—5015 FASTON RC PT 110
101 508-5129 SW MICRO TYPE
102 5085130 SW MAGNET TYPE
103 601-0460 PLASTIC TIE BELT
201 000—-0308-5 M. SCR F.H. PHILL W/8 M3x8&
202 010-0412-F S-TITE SCR M4x12
203 000—0425 M. SCR P.H PHILL M4x25
204 060—0004 FLAT WSHR M4
205 061—-0004 SPR WSHR M4




(D-1/2)

ASSY ROLLING MECHANISM (RH—3300)

(

f_\
13

o)) (o)etrurHu)er

7N

:]n

i




13  ASSY ROLLING MECHANISM (RH-3300) (0-2/2)

ITEM NO. PART NO. DESCRIPTION
1 RH-3301 MECHA BASE R
2 RH-3302 SIDE PLATE
3 RH-3303 ASSY LIMIT SW R
4 RH-3304 DRIVEN PULLEY
5 RH-3303 STOPPER BRACKET
6 RH-3306 ADJUST SHAFT
7 RH- 3319 MOVING PLATE
8 RH-3304 PILLOW BRACKET
10 RH-3309 MAGNET BRACKET A
11 RH-3310 MAGNET BRACKET B
12 RH-3311 KEY
13 RH-3312 GUIDE ROLLER BRACKET
14 RH-3313 BEARING SPACER
15 RH-3314 ADJUST PLATER
16 RH-3318 TURNSHAFT BRACKET
101 350—5081 BALL SCREW R
102 100-5025 BEARING UNIT
103 111-0006 ROD END
104 111-0007 ROD END
105 601—5472 RUBBER STOPPER
106 100~5026 BEARING
107 100~5018 BALL BEARING '8
110 113-0009 MAGNET
202 000~0310—FS M SCR P+ H W/SF M3x10
203 001-0310 M SCR F -+ H M3x10
205 000—0510—-8 M SCR P+ H W/S Msx10
206 030-0640 HEX BLT M6x40
208 030—0830 HEX BLT M8x30
209 0350008 HEX BLT M10x%30
210 039-0013 HEX BLT M10%40
211 039—0014 HEX BLT M12%50
212 050—0006 HEX NUT M6
213 050—0008 HEX NUT MS§
214 050~0010 HEX NUT M10
215 059—0017 HEX NUT M12
216 0590016 HEX NUT Mi4
217 060—0008 FLT WSHR M8
218 060—0010 FLT WSHR M10
219 069-0020 FLT WSHR Mi12
291 061-0006 SPR WSHR Ms
223 061—0010 SPR WSHR M10
294 061-0030 SPR WSHR M12
296 069—0019 SPR WSHR M14
227 000—0416-F8 M SCR P+ H W/FS M4x16




G AS8Y LIMIT SWITCH R (RH-3303)

SEBEO0 ©F

201}

ITEM NO. PART NO. DESCRIPTION
1 RH-3315 LIMIT SW BRACKET R
pi RH-3316X HOME POSITION SW BRACKET
3 RH=-3317 LIMIT SW STOPPER
4 SGB-3670-13 WIRE HARN LIMIT L/R
211-0082 CONN PLUG AMP 4P BROWN
211-0041 CONN PIN AMP
209-0023 CLOSED END CONN
280-5015 FASTON RCPT 110
101 508-5129 SW. MICRO TYPE
102 505-5130 SW. MAGNET TYPE
103 6010460 PLASTIC TIE BELT
201 000-0308-5 M SCR PH FHILL W/S M3xg
202 010—-0412-F S-TITE SCR M4x12
203 0000425 M SCR PH PHILL Nh4x25
204 060-0004 FLAT WSHER M4
205 061-0004 SPR WSHR M4




(D-1/3)

ASSY COIN CHUTE BOX (RH—3400)

B

—58—




@5 ASSY COIN CHUTE BOX (RH-3400) (D-2/3)

ITEM NO. PART NO. DESCRIPTION
1 KRH-3401 COIN CHUTE BOX
9 HN- 3002 COIN CHUTE BRACKET BASE
3 HXN-3003 HHOLE COVER
4 HN-3004 COIN ENTRY BASE
5 COIN ENTRY
HN-3006 USA 25¢ /BELGIUM 5
FIN-3014 GERMAN 1DM
HN—3015 GERMAN 5 DM / FRANCE 5 Fr
1IN 3016 ENGLAND 10 P
HN-—3017 ENGLAND 50 P |
HN—3018 BELGIUM 20 FR./FRANCE 20 Fr/ITALY 500L |
HN-3019 SWISS 1 Fr 1
6 HN=3007X COIN ENTRY CHUTE
7 RH-3402 LOWER COIN CHUTE
B HN-=-3009 SW UNIT
g HN-3011 DENOMINATION PLATE
10 DENOMINATION SHEET
HN—3045 1 GAME  3x25¢ 1 GAME  3x25¢ \
HN-3013 1 GAME  25¢ 1 GAME  25¢ }
HN-3021 1 GAME  2x25¢ 1 GAME  2x25¢ 1
HN-3022X 1 GAME  2x1DM 3 GAMES 5DM 1
HN-3023% 1 GAME 1DM 6 GAMES 5DM
HN-3024X 1 GAME  10P 5 GAMES 50P
HN-3025X 1 GAME  2x10P 3 GAMES 50P
HN-3026X 1] GAME  3x10P 2 GAMES  50P
HN-3031X 1 GAME  5Fr 4 GAMES  20Fr
HN-5032X 1 GAME  2x5Fr 2 GAMES  20Fr
HN-3033X 1 GAME  8x5Fr 2 GAMES  20Fr
HN—-3043 1 GAME 20Fr 1 GAME 20 Fr
HN-3036X 1 GAME  5Fr 2 GAMES  10Fr
HN-3035 1 GAME  2x1Fr 1 GAME  2x1Fr
HN-3027 1 GAME  500L 1 GAME  500L
HN-3028 2 GAMES  500L 2 GAMES  500L
HN-3029 3 GAMES  500L 3 GAMES 500L
HN-3030 5 GAMES 500L 5 GAMES 5001
11 HN-1062 REJECT CUP & FLAP DOOR ASSY
12 HN-3046 REJECT BUTTON ASSY
18 DP-1148X LEG TNG
14 220—h086 COIN CHUTE BRACKET
15 980—0453 SPACER RING TURE
16 SGE-3670—¢ WIRE HARN COIN SW
17 SD-4005 SPACER
18 R1—5148 ASHTRAY
101 990- 5044—01 MAGNETIC LOCK MASTER W/O KEY
102 220504501 KEY MASTER FOR 220—5044-01
103 COIN CHUTE
2200084 USA 25¢ I
2200227 GERMAN 1DM
220—0228 GEEMAN 5DM |
220—0226 ENGLAND 10P 5
2200233 BELGIUM 5Fr
220—5032 BELGIUM 20Fr
220-0231 FRANCE 5Fr
2900256 FRANCE 10Fr
220—0249 SWISS 1Fr !
220—5131 ITALY 500L B




19 ASSY COIN CHUTE BOX (RH-3400) (0-3/3)

ITEM NO. PART NO. DESCRIPTION
104 2110043 CONN PIN AMP (ANMP 350687—1)
105 2110073 CONN PLUG AMP 4P WHITE (AMP 1-480702-0)
106 211-0072 CONN CAP AMP 4P WHITE
107 211-0042 CONN SOCKET AMNP
108 117-5063 PLATE SEGA TRADEMARK
201 000—0304 Al SCR PH M3x4
202 O00-0308-Fs M SCR PH W/FS Maxs
203 010—0406—F S=TITE SCR PH W/F M4xg
204 O05=0408 TMP PRF SCR TH M4x3
205 0510004 FLG NUT M4
206 (132=0620 WNG BLT Méx20
207 050—00086 HEX NUT Ms

208 061-0006 SPR WESHR M6




16 ASSY MOTOR LEFT /RIGHT (RH—3500)

(-0
zd’?i e

‘L————_{

| |
SHL | | 2D
_,": \ :: p/
N
[ ”
|
L % N

B @290 @& X2

ITEM NO. PART NO. DESCRIPTION
1 RH-3501 MOTOR BRACKET R
pA RH-3502 DRIVE PULLEY
101 350—5079 MOTOR DC 80V 3000 rpm
102 SGB—3670—12 WIRE HARN MOTOR L. R.
601-0460 PLASTIC TIE BELT
211-0088 CONN PLUG AMP 6P BROWN
2110080 CONN CAP AMP 2P BROWN
211-0085 CONN PLUG AMP 2P BROWN
103 117-0184 TERMINAL PLATE 1L 4F
211-0041 CONN PIN AMP
211-0042 CONN SOCKET AMP
475-0018 CERAMIC VARISTOR 220V 0.8W
201 030-0630 HEX BLT Mé6x30
202 050~-0006 HEX NUT Mé&
203 061-0006 SPR WSHR M6
204 028—0007 SET SCR HEX SKT CP UNBR
205 010—-0308-F S-TITE SCR PH W/F Ma3xg
211-0083 CONN CAP AMP 6P BROWN




ASSY MOTOR PITCHING (RH-3600)

.f’/.-\
— LI
1 \\\—-/
! N
'i | I /,G/:l
F | }
-_'
I "
‘ =
! —o2N
1 | =
ZLZN
Pl
(2280 —_
\/ : Z0/ Y
<
c |
'Q' i
s~
o
N
b 222\
v/
ITENM NO. PART NO. DESCRIPTION
1 RH-3601 MOTOR BRACKET-P
RH-3502 DRIVE PULLEY
101 350-5079 MOTOR DC 80V 3000 rpm
102 SGB-3670-11 WIRE HARN MOTOR, P
601-0460 PLASTIC TIE BELT
211-0105 CONN PLUG AMP 6P YELLOW
211-0117 CONN CAP AMP 2P YELLOW
211-0097 CONN PLUG AMP 2P YELLOW
103 117-0154 TERMINAL PLATE 1L 4P
211-0041 CONN PIN AMP
211-0042 CONN SOCKET aAMP
475-0018 CERAMIC VARISTOR 220V 0.8W
201 030—0630 HEX BOLT M6x30
202 050—0006 HEX NUT Me¢
203 061-0006 SPR WSHR M6
204 028—-0007 SET SCR HEX SKT CP UNER M4x10
205 010=0308-F S-TITE SCR PH W/F M3x8



(@)

ASSY POWER SUPPLY (RH—4000) (p-1/2)

- ’/’;7/'1-!@ 119
P ) - . T . /-\_. — L— —
pios (B Fer  Ees) 69
II‘ IIII‘ ‘ /_
II| \ \ / Z
\ | .
\ ll 4 / ?f)_r
-
i I =5 = :

]W;
}

)

"
RN

-

(

" — 5
* ‘ % R ";‘5,
* I 2o

{:l 5 = '—T‘m‘ Z.

==/l e B

__ E — -d‘“—- /d_f

_L £§5

I 7 - _
| fo2
103 -
/ III / “_3 E
Z05_Zoé 7  doz IV
&5 47 Gl ave




18  ASSY POWER SUPPLY (RH-4000)  (0-2/2)

ITEM NQO. PART NO. DESCRIPTION
1 RH—4001 BASE
2 RH=-4002 GRIP
3 DY—4204 BRACKET
4 834—5801 ASSY DRIVE BD RH
5 560—5076 PWR XFMR 90V ~240V 10V 24V 100V
&) HE0—5077 PWR XFMR 90V ~240V 9.5V 18V 50V~80V
7 491-6189 STICKER FUSE INSTR
8 SGB-3670-2 WIRE HARN PWR SUPPLY
211-0044 CONN CAP AMP 2P WHITE
211-0080 CONN CAF AMP 2P BROWN
211-0115 CONN CAP AMP 2P RED
211-0117 CONN CAP AMP 2P YELLOW
211-0082 CONN CAP AMP 4P BROWN
211-0123 CONN CAP AMP 4P YELLOW
211-0083 CONN CAP AMP 6P BROWN
211-0126 CONN CAP AMP 6P YELLOW
211-0103 CONN PLUG AMP 6P RED
211-5101 CONN FEM 10P (AMP 172145-1)
211-5046 CONN FEM 34P (AMP 172145-5)
211-0041 CONN PIN AMP (AMP 350687-1)
2110042 CONN SOCKET AMP (AMP 350536-1)
211-0107 CONN PLUG AMP 9P ORANGE
211-5047 CONTACT (AMP 170435—4)
211-0118 CONN CAP AMP 3P RED
g 600—35271 ASSY WIRE HARN 5P
101 117-0184 TERMINAL PLATE 1L 4P
102 481—0063 DIODE BRIDGE S 2VBEI10
103 150—0173 CAP E 47002 F 50V C-TYPE
104 211-0175 TERMINAL PLATE 7P
105 601—-0429 NOISE FILTER 4A
106 270~ 5008 NOISE FILTER 154
107 514—-0045 FUSE HOLDER 1P W/COVER
108 514-0064 FUSE HOLDER 2P W/COVER
109 601-0484 OUTLET TABLE TYPE SINGLE
110 280—0400 CLAMP, CORD PLASTIC ID 5 mm
111 2800132 CLAMP, CORD PLASTIC 1D 10 mm
112 280-0419 HARN LUG
113 601-0460 PLASTIC TIE BELT
114 280—0472 FASTON RCPT 110
115 211—0167 TERMINAL LUG REND ID 5
116 601-0769 STAPLE MAX #3
117 514—0036 FUSE 3A
118 514—-0040 FUSE 44
119 514—0034 FUSE 54
201 000-0514-FS M SCR PH W/FS M5x14
202 005-3113 W SCR RH 3.1x13
203 005-3513-F W SCR RH W/F 3.5%13
204 005—-3520 W SCR RH 3.5%20
205 069—0001 F WSHR SPECIAL 5.5—20x1.6
206 000—0520-F§ M SCR PH W/FS M5x20

_64_




i# E-"/ X

GAME BOARD UNIT & POWER AMP (RH—4100) (D=1/2)
Ene) e
h_ ‘I."l
| e
pymras /
® M.
B@_ e \@é\%
— 'I‘
1‘2.’_“ _5 ;.‘ é ] @«g




>)

f:D

L

GAME BOARD UNIT & POWER AMP (RH-4100) (D-2/2)

[TEM NO PART NO. DESCRIPTION
] RH-4101X BASE
2 RH-4002 GRIF
3 834-5796 ASSY GAME BD A RH
| 834—5799 ASSY GAME BD B RH
5 8345808 ASSY LAMP DRIVE BED RH
6 GR—4600 PWR AMP DC 39V 15W
7 SGB-3670-3 WIRE HARN GAME BD & PWR AMP
2110044 CONN CAP AMP 2P WHITE
211-0080 CONN CAP AMP 2P BROWN
211-0060 CONN CAP AMP 3P WHITE
211-0081 CONN CAP AMP 3P BROWN
211-0116 CONN CAP AMP 2P ORANGE
211-0115 CONN CAP AMP 2P RED
211-0082 CONN CAP AMP 4P BROWN
211=0117 CONN CAP AMP 2P YELLOW
211-0123 CONN CAP AMP 4P YELLOW
211-0128 CONN CAP AMP 9P ORANGE
211-0084 CONN CAP AMP 9P BROWN
211-0047 CONN CAP AMP 12P WHITE
211-0043 CONN PLUG AMP 2P WHITE
211-0046 CONN PLUG AMP 2P YELLOW
211-0102 CONN PLUG AMP 4P YELLOW
211-5105 CONN FEM 50P (AMP 172145-7)
212-5034 CONN FEM 6P MOLEX W/LOCK
211-0157 CONN FEM 3P MOLEX
2110158 CONN FEM 6P MOLEX
211-5101 CONN FEM 10P (AMP 172145-1)
211-0041 CONN PIN AMP (ANP 350687-1)
211-0042 CONN SOCKET AMP (AMP 350536—1)
211-0005 CONN CRIMP LOCK (MOLEX 08-05-0105)
211-5047 CONTACT (AMP 1704354 )
211-0122 CONN CAP AMP 4P ORANGE
B 600—5215 ASSY FEM & F C 26P
101 400- 5038 SW REGU 90V ~240V 5V 12A
102 117-0184 TERMINAL PLATE 1L 4P
103 481-0065 DIODE ERIDGE S2ZVEI10
104 150—0173 CAP E 4700uF 50V C-TYPE
105 211-0175 TERMINAL PLATE 7P
106 2800414 HARN LUG
107 601-0460 PLASTIC TIE BELT
201 000—0520—F8 M SCR PH W/FS Mbax20
202 005-3113 W SCR RH 3.1x13
203 005—3120 W SCR RH 3.1x20
204 005-3513—F W SCR RH W/F 3.5x13



€. R Wk ~OTTR 1OA

S88-370-Z

SE0-507&

S

:

-3&TO-ZZ

-1 T T

€.B L/ MOTOR 10A
i

. ]

r o™
L
Lo g = =1- S

~3ETO-Z0

[= S

@

=58 - 3470 25

DC FaAn &

@

I

POWER TRAMNSFORMER  wiRI G

qov ooV | oy | 720V
4

4 T 4
1 4 o o] ofl +o
'_}‘0 0 2 90| O qon o
| oroo Qioo| O rooy 7}
oo Qo 10 ot
[Tl oz | arzo| p——cr
Lo o © Lc ol I-e
Ll o ap oged| ©
O ol sRlele ored | o7
[ X¥ls) 00 —00| Qi
[¢2F 4L [T wrzo| !

200V ]
o ﬁ ‘LG ] {
! © 90
oo 00|
I | 0nioj
e NI oa'zCJ:

] ]
o0 Sl
ol | [s=s
o —cjog
14 QG
144 o1 2U

ZZ20v

220v

| — 20

230v
b

L.

o gl
[eea i
Oy

Euﬁ
o

U= |, gag
| £13l 17 -5809 3
! e s B

05 DevvE BD

OEL L,
sea-miT0-28 o,
-- ,———-- -— —
| LEET Ly e :‘
1 af T LT " =03 - _E@ o
! 0——45—-“"‘"“ TS s B c_% B '_"5__3. o
| T DZO——;—_—-—SCS 3 = 0y
.- — - —
e s cons Bt
| = s
| wB LT TFE} B+n = rs =
Ao CEToRl la s 7
0 o e il teas BS z
v o poSEnTE 3. gIﬁ oAz
ST e .
554 347D/ T mH-BEOS _-_J ae B
] ’ Lo0-573]
> B34-5800 @ Fon
El Ro~ BD — L
P . Ta - AesF —
i (25 | .-5 75 an-____....r‘:ﬂ_ﬂ__on“ e r
! Al BREl e as] [FER ne
' 112! {16} 123 ]
- 2k o0 o i reLe e oM ~ -t
| Rri-2doo SOB-3LTO-( v
! | u &oo-5731
o e
EETRENT [7m) anirn N g« FC gon
™) 7|
i % ey D Loans| B24S70) |
5 [ 1} zasl 223} | ogiq| DRvE BD|
BT i
v- 2500 B - R o !
|
L : For] 4| pmip 7 T T
l ey | QF] Ae TR E rE®
e {la| 5= T ? 3 3
. el 1A,
e Bz E % BER
| NS o
inff

2458-3LT0-T3

[« 3]
ann
QN

COvs MHETER T

Coval METER |

X
g
3
i

2
23

30 -
- L

B

LTS
'
MrAROE
. [N
[ ;.;;FJ
8 BEY
s -
a 303
) 3
A &
i
é‘ls -



o]l o Jun b wlea ]~

%

| =&
|

34- 5798

75
ko

CoNTROL BB

Ll
]
180

s

(T

|

|
|
|

e o0 - SO5 8
sEm- u'm-:o,,,.,m P
} DS LA
'—4—:- r| ._-——«s\r,uc I Tree !
Snre e - J
TEIT T |
—i

vl | Sw ]
— 4

w

T4 - 3L ZFT pei-aaxd

21. SCHEMATIC DIAGRAM

G-l-_




